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The Worst Emission Mask D for (453.225 MHz) of 12.5 KHz channel Separation (5W)

5 Agilent L Freq/Channel

Center Freq
453.225008 MHz

#Atter

PASS LIMIT1

Start Freq
453.200008 MHz

Stop Freq
453.250008 MHz

CF Step
5.0000A008 kHz
Auto Man

Freq Offset
060000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies

The Worst Emission Mask D for (453.225 MHz) of 12.5 KHz channel Separation (1W)
# Agilent L Freq/Channel

Center Freq

#Htter 453.225008 MHz

PASS LIMIT1

Start Freq
453.200080 MHz

Stop Freq
453.250680 MHz

CF Step
5.00000808 kHz
Auto Man

Freq Offset
B.e0aREAER Hz

Signal Track
On Off

Copyright 2000-208085 Agilent Technologies
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The Worst Emission Mask D for (454.025 MHz) of 12.5 KHz channel Separation (5W)
5 Agilent T |Freq/Channel

Center Freq
454.025008 MHz

#Atter

PASS LIMIT1

Start Freq
454.000008 MHz

Stop Freq
454.056008 MHz

CF Step
5.0000A008 kHz
Auto Man

Freq Offset
060000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies

The Worst Emission Mask D for (454.025 MHz) of 12.5 KHz channel Separation (1W)
# Agilent L Freq/Channel

Center Freq
454025008 MHz

#tter

PASS LIMIT1

Start Freq
454000080 MHz

Stop Freq
454050680 MHz

CF Step
5.00000808 kHz
Auto Man

Freq Offset
B.e0aREAER Hz

1
h\\\w’i‘w "r’wrﬂ'hmwl o Signal Tra g_flm(c
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The Worst Emission Mask D for (479.975 MHz) of 12.5 KHz channel Separation (5W)

i Agilent L Freq/Channel

Center Freq
473.975088 MHz

#Mtter

PASS LIMIT1

Start Freq
473.950088 MHz

Stop Freq
450.000088 MHz

CF Step
5.00000000 kHz
Auto Man

/
LaAw H
1 /x
£ .
Signal Track

& WWM"M"W : ! =

MHz

Freq Offset
B.06006808 Hz

W 188 Hz #UB 5
Copyright 2000-2006 Agilent Technologies

The Worst Emission Mask D for (479.975 MHz) of 12.5 KHz channel Separation (1W)
% Agilent L Freq/Channel

Center Freq

#Htter 473.975008 MHz

PASS LIMIT1

Start Freq
473.950088 MHz

Stop Freq
450.000088 MHz

CF Step
5.00000000 kHz
Auto Man

Freq Offset
B.06006808 Hz

MMWHWW‘TWM o Signal Trag_#

Copyright 2000-2006 Agilent Technologies

Any report having not been signed by authorized approver, or having been altered without authorization, or having not been stamped by thé/-{Bedicated Fegiing/Inspection
Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




GC Report No.: AGC02294181204FE10

Page 113 of 196

The Worst Emission Mask § 22.359 for (454.025 MHz) of 12.5 KHz channel Separation (5W)
# Agilent T |Freq/Channel

Center Freq
454025008 MHz

#tter

PASS LIMIT1

Start Freq
453.975080 MHz

Stop Freq
454.875680 MHz

CF Step
10.0000008 kHz
Auto Man

Freq Offset
B.e0aREAER Hz

Signal Track
On Off

Hz
W 188 Hz #\B
opyright 2000-208085 Agilent Technologies
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The Worst Emission Mask § 22.359 for (454.025 MHz) of 12.5 KHz channel Separation (1W)
# Agilent L Freq/Channel

Center Freq
454025008 MHz

#tter

PASS LIMIT1

Start Freq
453.975080 MHz

Stop Freq
454.875680 MHz

CF Step
10.0000008 kHz
Auto Man

Freq Offset
B.e0aREAER Hz

Signal Track
On Off

Copyright 2000-208085 Agilent Technologies
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9. MODULATION CHARACTERISTICS
9.1 PROVISIONS APPLICABLE

According to FCC82.1047 and §90.207, for Voice Modulation Communication Equipment, the frequency
response of the audio modulation circuit over a range of 100 to 5000Hz shall be measured.
9.2 MEASUREMENT METHOD

9.2.1 Modulation Limit

(). Configure the EUT as shown in figure 1, adjust the audio input for 60% of rated system deviation at
1KHz using this level as a reference (0dB) and vary the input level from —20 to +20dB. Record the
frequency deviation obtained as a function of the input level.

(2). Repeat step 1 with input frequency changing to 300, 1000, 1500 and 3000Hz in sequence.

9.2.2 Audio Frequency Response
(2). Configure the EUT as shown in figure 1.
(2). Adjust the audio input for 20% of rated system deviation at 1 KHz using this level as a reference (0
dB).
(3). Vary the Audio frequency from 100 Hz to 10 KHz and record the frequency deviation.
(4). Audio Frequency Response = 20log10 (Deviation of test frequency/Deviation of 1 KHz reference).

o _—
numn-nuem
ﬂ I_IIEL_J K_l_ll_llﬁ
RF S Pooode
Communication £ WilnuEs - i
n
Test set ) e | _—Audio output
Transmitter
Under Test
. Dummy
Spectrum Microphone
Analyzer [IF |I[ESSSEEENEEE ., e ] | oo e
o EUT

Power divider
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9.3 MEASUREMENT RESULT

VHF:
Analog:

TEST RESULTS FOR H POWER

(A). MODULATION LIMIT:

Report No.: AGC02294181204FE10

Middle Channel @ 12.5 KHz Channel Separations-5W

Page 115 of 196

Modulation Peak Freq. Peak Freq. Peak Freq. Peak Freq.
Level Deviation Deviation Deviation Deviation
(dB) At 300 Hz At 1000 Hz At 1500 Hz At 3000 Hz

-20 0.21 0.45 0.62 0.86
-15 0.45 0.69 0.89 1.25
-10 0.62 0.88 1.13 1.48
-5 0.77 1.09 1.28 1.53
0 0.83 1.13 1.35 1.66
+5 0.92 1.28 1.48 1.71
+10 0.99 1.34 1.69 1.80
+15 1.12 1.47 1.72 1.86
+20 111 1.45 1.65 1.82
2
1.8 ——
1.6 /
1.4 //'_/' /____4,"'
1.2 / /___/ - — s AT 300H2Z
1 7 AT 1000Hz
ogl = 7%_/ AT 1500Hz
0 = AT 3000Hz

0.4 -~ /

0:2 /

Note: All the modes had been tested, but only the worst data recorded in the report.
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(B). AUDIO FREQUENCY RESPONSE:
Middle Channel @ 12.5 KHz Channel Separations-5W

Report No.: AGC02294181204FE10
Page 116 of 196

_— Audio Frequency
Frequency (Hz) Deviation (KHz) Response(dB)
100 -- --
200 = =
300 0.12 -16.48
400 0.17 -13.45
500 0.28 -9.12
600 0.33 -7.69
700 0.40 -6.02
800 0.53 -3.58
900 0.58 -2.79
1000 0.63 -2.07
1200 0.70 -1.16
1400 0.75 -0.56
1600 0.92 1.21
1800 1.23 3.74
2000 1.32 4.35
2400 1.35 4.54
2500 1.48 5.34
2800 1.81 7.09
3000 1.92 7.60
3200 1.85 7.28
3600 1.83 7.19
4000 1.75 6.80
4500 1.65 6.29
5000 1.21 3.59
5500 1.17 3.30
6000 0.83 0.32
6500 0.77 -0.33
7000 0.35 -7.18
7500 0.13 -15.78
9000 -- --
10000 = =
14000 -- --
18000 - =
20000 -- --
30000 -- --
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Frequency Response of Middle Channel

12.5 KHz Channel Separations

10

m— Deviation

-20
Note: All the modes had been tested, but only the worst data recorded in the report.

esting/Inspection
Agthorization of AGG.\The test results
e test report.
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Digital:
(A). MODULATION LIMIT:
Middle Channel @ 12.5 KHz Channel Separations-5W

Modulation Peak Freq. Peak Freq. Peak Freq. Peak Freq.
Level Deviation Deviation Deviation Deviation
(dB) At 300 Hz At 1000 Hz At 1500 Hz At 3000 Hz

-20 0.11 0.51 0.66 0.79
-15 0.42 0.65 0.89 1.15
-10 0.58 0.88 1.13 1.42
-5 0.75 111 1.35 1.55

0 0.82 1.20 1.42 1.69
+5 0.93 1.32 1.58 1.77
+10 1.16 1.43 1.62 1.81
+15 1.22 1.52 1.73 1.84
+20 1.19 1.47 1.62 1.78
2

1.4 /'/
1.2 />' = AT 300Hz
AT 1000Hz

1 /
> / //’/ AT 1500Hz
0.6 / s AT 3000Hz

il —
/

-20 -15 -10 -5 0 5 10
Note: All the modes had been tested, but only the worst data recorded in the report.
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(B). AUDIO FREQUENCY RESPONSE:
Middle Channel @ 12.5 KHz Channel Separations-5W

Report No.: AGC02294181204FE10
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_— Audio Frequency
Frequency (Hz) Deviation (KHz) Response(dB)
100 -- --
200 = =
300 0.07 -21.16
400 0.18 -12.96
500 0.22 -11.21
600 0.32 -7.96
700 0.47 -4.62
800 0.51 -3.91
900 0.61 -2.36
1000 0.73 -0.80
1200 0.69 -1.28
1400 0.75 -0.56
1600 0.87 0.73
1800 1.10 2.77
2000 1.21 3.59
2400 1.35 4.54
2500 1.59 5.97
2800 1.62 6.13
3000 1.69 6.50
3200 1.47 5.28
3600 1.22 3.67
4000 0.96 1.58
4500 0.80 0.00
5000 0.73 -0.80
5500 0.52 -3.74
6000 0.34 -7.43
6500 0.23 -10.83
7000 0.14 -15.14
7500 0.04 -26.02
9000 -- --
10000 = =
14000 -- --
18000 - =
20000 -- --
30000 -- --
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Frequency Response of Middle Channel

12.5 KHz Channel Separations

m— Deviation

Note: All the modes had been tested, but only the worst data recorded in the report.
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UHF:
Analog:
TEST RESULT TS FOR H POWER H LEVEL
(A). MODULATION LIMIT:
Middle Channel @ 12.5 KHz Channel Separations-5W

Report No.: AGC02294181204FE10
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Modulation Peak Freq. Peak Freq. Peak Freq. Peak Freq.
Level Deviation Deviation Deviation Deviation
(dB) At 300 Hz At 1000 Hz At 1500 Hz At 3000 Hz

-20 0.19 0.32 0.58 0.73
-15 0.35 0.53 0.82 1.16
-10 0.47 0.68 0.93 1.25
-5 0.63 0.81 121 141
0 0.89 1.16 1.34 1.58
+5 0.97 1.24 1.45 1.71
+10 1.21 1.36 1.54 1.81
+15 1.32 1.42 1.75 1.91
+20 1.28 1.41 1.69 1.86
2
- /’\
1.5
1.4 f
1.2 / /;—-f e AT 300H2
1 AT 1000Hz
0.8 ,/ /// AT 1500Hz

— AT J000HZ

iy N
0.4
0.2+ =
o I I I I I I I I 1
20 <15 -10 -5 0 5 10

Note: All the modes had been tested, but only the worst data recorded in the report.
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(B). AUDIO FREQUENCY RESPONSE:
Middle Channel @ 12.5 KHz Channel Separations-5W

Report No.: AGC02294181204FE10
Page 122 of 196

_— Audio Frequency
Frequency (Hz) Deviation (KHz) Response(dB)
100 -- --
200 = =
300 0.05 -24.08
400 0.18 -12.96
500 0.22 -11.21
600 0.32 -7.96
700 0.39 -6.24
800 0.52 -3.74
900 0.63 -2.07
1000 0.68 -1.41
1200 0.71 -1.04
1400 0.73 -0.80
1600 0.88 0.83
1800 0.96 1.58
2000 1.13 3.00
2400 1.11 2.84
2500 1.25 3.88
2800 1.47 5.28
3000 1.56 5.80
3200 1.58 5.91
3600 1.74 6.75
4000 1.32 4.35
4500 1.21 3.59
5000 0.78 -0.22
5500 0.69 -1.28
6000 0.42 -5.60
6500 0.22 -11.21
7000 0.11 -17.23
7500 0.05 -24.08
9000 -- --
10000 = =
14000 -- --
18000 - =
20000 -- --
30000 -- --
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Frequency Response of High Channel

12.5 KHz Channel Separations

10

Deviation

-30
Note: All the modes had been tested, but only the worst data recorded in the report.
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Digital:

(A). MODULATION LIMIT:

Report No.: AGC02294181204FE10

Middle Channel @ 12.5 KHz Channel Separations-5W
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Modulation Peak Freq. Peak Freq. Peak Freq. Peak Freq.
Level Deviation Deviation Deviation Deviation
(dB) At 300 Hz At 1000 Hz At 1500 Hz At 3000 Hz

-20 0.05 0.52 0.74 0.93
-15 0.26 0.63 0.83 1.13
-10 0.33 0.78 1.13 1.37
-5 0.47 1.03 1.24 1.49
0 0.74 1.11 1.36 1.58
+5 0.86 1.23 1.44 1.73
+10 0.92 1.32 1.52 1.88
+15 1.23 1.36 1.71 1.95
+20 1.19 1.28 1.69 1.87
2.5
z
1.5 AT 300Hz
/_\ — AT 1000Hz
1 — /_. AT 1500Hz
/ —— AT 3000Hz
) /_/
a I I I I I I I I 1
-20 -15 -10 -5 0 5 10

Note: All the modes had been tested, but only the worst data recorded in the report.
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(B). AUDIO FREQUENCY RESPONSE:
Middle Channel @ 12.5 KHz Channel Separations-5W

Report No.: AGC02294181204FE10
Page 125 of 196

_— Audio Frequency
Frequency (Hz) Deviation (KHz) Response(dB)
100 -- --
200 = =
300 0.09 -18.98
400 0.22 -11.21
500 0.31 -8.23
600 0.48 -4.44
700 0.53 -3.58
800 0.69 -1.28
900 0.71 -1.04
1000 0.83 0.32
1200 0.92 1.21
1400 1.02 211
1600 1.17 3.30
1800 1.32 4.35
2000 1.34 4.48
2400 1.39 4.80
2500 1.45 5.17
2800 1.69 6.50
3000 1.82 7.14
3200 1.79 7.00
3600 1.83 7.19
4000 1.36 4.61
4500 1.13 3.00
5000 0.87 0.73
5500 0.45 -5.00
6000 0.34 -7.43
6500 0.26 -9.76
7000 0.11 -17.23
7500 0.08 -20.00
9000 -- --
10000 = =
14000 -- --
18000 - =
20000 -- --
30000 -- --
omplian
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Frequency Response of Middle Channel-5W

12.5 KHz Channel Separations

10

Deviation

-25
Note: All the modes had been tested, but only the worst data recorded in the report.
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10. MAXIMUMN TRANSMITTER POWER (CONDUCTED OUTPUT POWER) PEAK POWER
10.1 PROVISIONS APPLICABLE

Per FCC 82.1046 § 22.565 and §90.205: Maximum ERP is dependent upon the station’s antenna HAAT and
required service area.

10.2 TEST PROCEDURE

The RF output of Two-way Radio was conducted to a spectrum analyzer through an appropriate attenuator.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of Turn Table,
rotated the table 45 degree each interval to search the maximum radiation power and receiver antenna shall be
rotated vertical and horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated
power for each degree interval. The “Read Value” is the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G) export
the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum radiation power. Record the
power level of maximum radiation power from spectrum. So, the Measured substitution value = Ref level of S.G
+ TX cables loss — Substituted Antenna Gain.

EIRP = “Read Value” + Measured substitution value + 2.15.

10.3 TEST CONFIGURATION

Conducted Output Power:

Audio Signal
Generator

Effective Radiated Power
Radiated Below1GHz

Biconical or Lag anfenna

-
LB H
i 1 ]
3m : I
i Antfeed point

Turntable .
Amplifier \ |EuT k 1m to 4m
Reacgﬁaer ' ogm | | l

l !
Ground Plane Coaxial Cable
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Ant.feed point Anterma
/3» ete
1-4
Signal Generator . s ‘
! | | Amplifier and
08 m .
Turntable o
Substituted Biconical or Log Biconical or Log s

Radiated Above 1 GHz

Signal Generator
d: distance 3

R R —

.
-

-
&

d

Horn

Turntable

Antenna mast

1-4 meter

b

Substituted Horn antenna

Receiver

L |
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10.4 TEST RESULT

The maximum Conducted Power (CP) for VHF/UHF is
Analog: 5W/1W for 12.5 KHz Channel Separation VHF
Analog: 5W/1W for 12.5 KHz Channel Separation UHF
Digital: 5W/1W for 12.5 KHz Channel Separation VHF
Digital: 5W/1W for 12.5 KHz Channel Separation UHF
Calculation Formula: CP=R+A+L
Note:
CP: The final Conducted Power
R : The reading value from spectrum analyzer
A : The attenuation value of the used attenuator
L : The loss of all connection cables
VHF:
Analog:

Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.87

Middle(151.850MHz) 36.85

12.5 KHz Middle(155.025MHz) 36.90
Middle(161.610MHz) 36.88

Top (173.975MHz) 36.86

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.74

Middle(151.850MHz) 36.79

12.5 KHz Middle(155.025MHz) 36.75
Middle(161.610MHz) 36.78

Top (173.975MHz) 36.77
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.88

Middle(151.850MHz) 29.83

12.5 KHz Middle(155.025MHz) 29.87
Middle(161.610MHz) 29.84

Top (173.975MHz) 29.85

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.74

Middle(151.850MHz) 29.71

12.5 KHz Middle(155.025MHz) 29.73
Middle(161.610MHz) 29.72

Top (173.975MHz) 29.75
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Digital:
Data + voice:
Conducted Power Measurement Results
Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.78

Middle(151.850MHz) 36.80

12.5 KHz Middle(155.025MHz) 36.75
Middle(161.610MHz) 36.82

Top (173.975MHz) 36.73

Radiated Power Measurement Results
Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.65

Middle(151.850MHz) 36.67

12.5 KHz Middle(155.025MHz) 36.66
Middle(161.610MHz) 36.70

Top (173.975MHz) 36.68
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.80

Middle(151.850MHz) 29.79

12.5 KHz Middle(155.025MHz) 29.83
Middle(161.610MHz) 29.81

Top (173.975MHz) 29.75

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.70

Middle(151.850MHz) 29.75

12.5 KHz Middle(155.025MHz) 29.77
Middle(161.610MHz) 29.76

Top (173.975MHz) 29.73
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Data transmission mode:

Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.64

Middle(151.850MHz) 36.69

12.5 KHz Middle(155.025MHz) 36.65
Middle(161.610MHz) 36.62

Top (173.975MHz) 36.61

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)

Bottom(136.025MHz) 36.58

Middle(151.850MHz) 36.61

12.5 KHz Middle(155.025MHz) 36.60
Middle(161.610MHz) 36.63

Top (173.975MHz) 36.59
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.69

Middle(151.850MHz) 29.70

12.5 KHz Middle(155.025MHz) 29.66
Middle(161.610MHz) 29.63

Top (173.975MHz) 29.64

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)

Bottom(136.025MHz) 29.58

Middle(151.850MHz) 29.64

12.5 KHz Middle(155.025MHz) 29.60
Middle(161.610MHz) 29.63

Top (173.975MHz) 29.59
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UHF:
Analog:

Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.89
Middle(453.225MHz) 36.83
12.5 KHz
Middle(454.025MHz) 36.92
Top (479.975MHz ) 36.87

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.85
Middle(453.225MHz) 36.79
12.5 KHz
Middle(454.025MHz) 36.88
Top (479.975MHz ) 36.77
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.85
Middle(453.225MHz) 29.83
12.5 KHz
Middle(454.025MHz) 29.90
Top (479.975MHz ) 29.80

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.75
Middle(453.225MHz) 29.73
12.5 KHz
Middle(454.025MHz) 29.81
Top (479.975MHz ) 29.74
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Digital:
Data + voice:
Conducted Power Measurement Results
Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.77
Middle(453.225MHz) 36.75
12.5 KHz

Middle(454.025MHz) 36.74

Top (479.975MHz ) 36.78

Radiated Power Measurement Results
Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.71
Middle(453.225MHz) 36.69
12.5 KHz

Middle(454.025MHz) 36.70

Top (479.975MHz ) 36.67
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.79
Middle(453.225MHz) 29.74
12.5 KHz
Middle(454.025MHz) 29.77
Top (479.975MHz ) 29.81

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.74
Middle(453.225MHz) 29.68
12.5 KHz
Middle(454.025MHz) 29.75
Top (479.975MHz ) 29.73
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Data transmission mode:

Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.71
Middle(453.225MHz) 36.69
12.5 KHz
Middle(454.025MHz) 36.66
Top (479.975MHz ) 36.73

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 36.99dBm(5W)
Bottom(400.025MHz) 36.65
Middle(453.225MHz) 36.63
12.5 KHz
Middle(454.025MHz) 36.64
Top (479.975MHz ) 36.62
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Conducted Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.69
Middle(453.225MHz) 29.71
12.5 KHz
Middle(454.025MHz) 29.70
Top (479.975MHz ) 29.61

Radiated Power Measurement Results

Measurement Result (dBm)
Channel Separation Channel
For 30dBm(1W)
Bottom(400.025MHz) 29.59
Middle(453.225MHz) 29.63
12.5 KHz
Middle(454.025MHz) 29.66
Top (479.975MHz ) 29.57
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11. SPURIOUS EMISSION ON ANTENNA PORT
11.1 PROVISIONS APPLICABLE

Please refer to FCC 47 CFR 2.1051, 2.1057, 22.359 & 90.210 for specification details.
Emissions shall be attenuated below the mean output power of the transmitter as follows:

FCC Rules Attenuation Limit (dBc)
§22.359 At least 43 + 10 log (P) dB
§90.210 At least 50 + 10 log (P) dB

50 +10 log (Pwatts)

Note: In general, the worse case attenuation requirement shown above was applied.
Calculation: Limit (dBm) =EL-50-10log10 (TP)

EL is the emission level of the Output Power expressed in dBm,

In this application, the EL is P( dBm)

Limit (dBm) = P(dBm)-50-10 log (Pwatts) = -20dBm

43 + 10 log (Pwatts)

Calculation: Limit (dBm) =EL-43-10log10 (TP)

Notes: EL is the emission level of the Output Power expressed in dBm,
In this application, the EL is P( dBm).

Limit (dBm) = P(dBm)-43-10 log (Pwatts) = -13 dBm

11.2 TEST PROCEDURE

1. The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation.

2. The resolution bandwidth of the spectrum analyzer was set to 100 kHz. Sufficient scans were taken to
show any out of band emission up to 10th . Harmonic for the lower and the highest frequency range.

3. Set RBW 100 kHz, VBW 300 kHz in the frequency band 30MHz to 1GHz,while set
RBW=1MHz.VBW=3MHz from the 1GHz to 10th Harmonic.

4. The audio input was set the unmodulated carrier, the resulting picture is print out for each channel
separation.

11.3 TEST CONFIGURATION
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11.4 TEST RESULT

VHF: Analog:
Conducted Spurious Emission (worst) @136.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
45 Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.00000008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0
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Conduct Spurious Emission (worst) @ 136.025MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
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Conducted Spurious Emission (worst) @136.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent T |Freq/Channel

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
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CF Step
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Conduct Spurious Emission (worst) @ 136.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
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CF Step
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Signal Track
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Conducted Spurious Emission (worst) @151.850 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
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CF Step
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Auto Man
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Conducted Spurious Emission (worst) @151.850 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
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Stop Freq
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CF Step
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Conduct Spurious Emission (worst) @ 151.850MHz With 12.5 KHz Channel Separation-1W
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Conducted Spurious Emission (worst) @155.025 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent LT |Freg/Channel
318.1 MHz

Center Freq
515.000008 MHz

#Atten dB dBm
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Stop Freq
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Conducted Spurious Emission (worst) @155.025 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
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Conducted Spurious Emission (worst) @161.610 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent T |Freq/Channel

Center Freq
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CF Step
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Conduct Spurious Emission (worst) @ 161.610MHz With 12.5 KHz Channel Separation-5W
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Conducted Spurious Emission (worst) @161.610MHz With 12.5 KHz Channel Separation-1W

30MHz-1GHz
% Agilent T |Freq/Channel

#Atten dB dBm

Center Freq
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Conducted Spurious Emission (worst) @173.975 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
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Conduct Spurious Emission (worst) @ 173.975MHz With 12.5 KHz Channel Separation-5W
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Conducted Spurious Emission (worst) @173.975 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
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Digital:
Conducted Spurious Emission (worst) @136.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
. Agilent L Freq/Channel

Center Freq
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dBm #Htten

Start Freq
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Conducted Spurious Emission (worst) @136.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz
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Start Freq
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Stop Freq
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CF Step
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Conducted Spurious Emission (worst) @151.850 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
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Auto Man

Freq Offset
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Conducted Spurious Emission (worst) @151.850 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten
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Stop Freq
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CF Step
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Conducted Spurious Emission (worst) @155.025 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent T |Freq/Channel
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Conducted Spurious Emission (worst) @155.025 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Signal Track
0n 0

Conduct Spurious Emission (worst) @155.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
B.00BA0ERE Hz
-48.14 dBm

Signal Track
On Off

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @161.610 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 161.610MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @161.610 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda

a1 dEm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 161.610MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @173.975 MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset

_ G.00ER0ER0 Hz
Amplituda
i

Signal Track

0n 0

Copyright 2000-2005 Agilent Technologies

Conduct Spurious Emission (worst) @ 173.975MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
#% Agilent L Freq/Channel

eren 16 R MWNisalhde  Conter Freq
#Rtten 10 dB S cocon000 Gl

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff
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Conducted Spurious Emission (worst) @173.975 MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent T |Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset

_ G.00ER0ER0 Hz
Amplituda
i

Signal Track

0n 0

Conduct Spurious Emission (worst) @ 173.975MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies

Note: only result the worst case in this part.
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UHF:
Analog:
Conducted Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
: Agilent L Freg/Channel
Mkrl 1
#Atten 10 dB -25.]

Center Freq
6.87500000 GHz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff
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Conducted Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda
3 m

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-5W

30MHz-1GHz

% Agilent L Freq/Channel
4 MHz

#Atten 22 dBE dBm

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda
3 m

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Amplituda
-4a, dBm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
¥ Agilent L Freq/Channel

eren 16 R i § Center Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent T |Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Amplituda
dBm
3]

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
¥ Agilent L Freq/Channel

ISP PYwsade  Conter Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz

% Agilent T |Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ G.00ER0ER0 Hz

Amplituda
-41.: i

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
¥ Agilent L Freq/Channel

ferer 10 AR ity § Center Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff
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Conducted Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
i Agilent L Freq/Channel

Center Freq
515.000088 MHz

#ftten

Start Freq
300000088 MHz

Stop Freq
1.00080688 GHz

CF Step
97.0000000 MHz
Auto Man

Freq Offset
B.06006808 Hz

Amplituda
-4 dBm

Signal Track
On Off

Conduct Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
i Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.67500000 GHz

Start Freq
1.00000088 GHz

Stop Freq
127500088 GHz

CF Step
1.17500088 GHz
Auto Man

Freq Offset
B.06000008 Hz

Signal Track
On Off

Copyright 2000-2006 Agilent Technologies
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Conducted Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Amplituda
-46.13 dBm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
¥ Agilent L Freq/Channel

eren 16 R § Center Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff

Copyright 2000-2006 Agilent Technologies

Note: All the test frequencies was tested, but only the worst data be recorded in this part.
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Digital:
Conducted Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
< Agilent L Freq/Channel

Center Freq
515.000606 MHz

dBm #Htten

Start Freq
30.0000606 MHz

Stop Freq
1.60006006 GHz

CF Step
97.80060008 MHz
Autn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff

Conduct Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
4 Agilent L Freg/Channel

Center Freq

#Atten 10 dB 6.67500000 Glle

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Amplitude
2 dBm

Signal Track
(n 0ff

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda
3 dBm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 400.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0

Copyright 2000-2005 Agilent Technologies
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Conducted Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-5W

30MHz-1GHz

% Agilent L Freq/Channel
4 MHz

#Atten 22 dBE dBm

Center Freq
515.000008 MHz

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda
3 m

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0
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Conducted Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Amplituda
-48.51 dBm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 453.225MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0
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Conducted Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz

% Agilent L Freq/Channel
M 1 MHz

Center Freq
515.000008 MHz

#Atten dB dBm

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
_ B.00600000 Hz
Amplituda
3 m

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
¥ Agilent L Freq/Channel

ISP e Conter Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff
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Conducted Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz

% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

Amplituda

-4@8,48 dBm
Signal Track
On Otf

Conduct Spurious Emission (worst) @ 454.025MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
¥ Agilent T |Freq/Channel

ferer 10 AR § Center Freq
#Rtten 10 dB 6.57500000 Gllz

Start Freq
1.60006606 GHz

Stop Freq
12.7500000 GHz

CF Step
1.175068008 GHz
Rutn Man

Freq Offset
0.60000808 Hz

Signal Track
(n 0ff
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Conducted Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-5W
30MHz-1GHz
% Agilent L Freq/Channel

Center Freq
515.000008 MHz

#Atten

Start Freq
30.0000008 MHz

Stop Freq
1.08008008 GHz

CF Step
97.0000008 MHz
Auto Man

Freq Offset
060000808 Hz

mplituda
-43,51 dBm

Signal Track
0n 0

Conduct Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-5W
1GHz-12.75GHz
45 Agilent L Freq/Channel

Center Freq

#hitten 10 dB 6.57500000 GHz

Start Freq
1.00000008 GHz

Stop Freq
127500008 GHz

CF Step
1.17500008 GHz
Auto Man

Freq Offset
000000808 Hz

Signal Track
0n 0
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Conducted Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-1W
30MHz-1GHz
# Agilent L Freq/Channel

Center Freq
515.000000 MHz

#Atten

Start Freq
30.6068608 MHz

Stop Freq
1.660000000 GHz

CF Step
97.0008008 MHz
Ruto Man

Freq Offset
B.008BBEEE Hz

Signal Track
0n 0ff

Copyright 2000-2006 Agilent Technologies

Conduct Spurious Emission (worst) @ 479.975MHz With 12.5 KHz Channel Separation-1W
1GHz-12.75GHz
4 Agilent L Freq/Channel

Cirer 10 B PN Center Freq
#Hitten 18 dB LU cocpo000 Gz

StartFreq
1.0600EEEE GHz

Stop Freq
12.7500808 GHz

CF Step
1.17500800 GHz
Ruto Man

Freq Offset
B.BBAGRBAEG Hz

:;j;lm
Signal Track
On Off

Note:
1. In this case, Part 22 (-13 dBm) is less than the limit of Part 90 (-20 dBm), so we do not need to test
Part 22, which meets the spurious limits of PART 90+22.
Any report havirg hé?‘yeghggrt%%t/ LE%QH&QEA%VQ@W@%VF%%E@%\tQ&B%Q%b(aW@nYXtBFS& %F@ Qt%e%ﬁggrﬁge%gy itpe t%dpﬂ(}'}'esting/ Inspection

Stamp” is deemed to be invalid. Copying or excerpting portion of, or altering the content of the report is not permitted without the writtery Agthorization of AG&.\Yhe test results
presented in the report apply only to the tested sample. Any objections to report issued by AGC should be submitted to AGC within 15dys afteghegdgsuagce of the test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com.

Attestation of Global Compliance(Shenzhen)Co., Ltd
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




AGC

12. RANSMITTER FREQUENCY BEHAVIOR
12.1PROVISIONS APPLICABLE

Report No.: AGC02294181204FE10
Page 178 of 196

FCC §90.214
All equipment
S Maximum frequency
Time intervals L. 2 ;
difference 2 150 to 174 MHz 421 to 812
MHz

Transient Frequency Behavior for Equipment Designed to Operate on 256 kHz Channels
+ 250 kHz 50 ms 10.0 ms
+ 125 kHz 20.0 ms 250 ms
+ 250 kHz 50 ms 10.0 ms

nt Designed to Operate on 12.5 kHz Channels
+ 125 kHz 50 ms 10.0 ms
+6.25 kHz 20.0 ms 250 ms
+ 125 kHz 5.0 ms 10.0 ms

nt Designed to Operate on 6.25 kHz Channels
+ 6.25 kHz 50 ms 10.0 ms
+ 3125 kHz 20.0 ms 250 ms
+6.25 kHz 50 ms 10.0 ms

Tt 4z 15 the Instant when a 1 kHz test signal is completely suppressed, including any capture time due o phasing.

1t is the time period immediately following t.,.

12 is the time period immediately following .

13 is the time period from the instant when the transmitter is turmned off until t.z

L.g is the instant when the 1 kHz test signal stans to rise.
5 ;D%ﬂng the time from the end of t2 to the beginning of t3, the frequency difference must not exceed the limits specified in

¥ Difference between the actual fransmitter frequency and the assigned transmitter frequenu(:jy.

4 If the transmitter carrier ouiput power rating 1s & watts or less, the frequency difference during this time pericd may exceed
the maximum frequency difference for this time period.

12.2 TEST METHOD
TIA/EIA-603 2.2.19.3
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12.3 DESCRIBE LIMIT LINE OF RANSMITTER FREQUENCY BEHAVIOR

ton: The switch-on instant ton of a transmitter is defined by the condition when the output power, measured at
the antenna terminal, exceeds 0,1 % of the full output power (-30 dBc).
t1: period of time starting at ton and finishing according to above 11.1
t2: period of time starting at the end of t1 and finishing according to above 11.1

toff: switch-off instant defined by the condition when the output power falls below 0,1 % of the full output power
(-30 dBc).
t3: period of time that finishing at toff and starting according to above 11.1

Switch off condition t,, 1

Switch on condition tc:n , t'l and t2 ¥ off
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12.4 MEASURE RESULT

VHF:
Transmitter Frequency Behavior @ 12.5 KHz Channel Separation--Off to On

[42) Freq C tlk only HP-IB/PRINT
auto triggering Talk Only
1B [ HHs 25me : fddrasssd
Form Feed
on
iy TR N SO WO WU - SN0 . W S
Paper Length
12 in.
Set Up Printer
13H. 016021

B.080s 58. 80ns 1608. 8ns

10.68ns/div
T 5.88ns T 208.0806ns & 15.0808ns
exit menu P>
ref int

Transmitter Frequency Behavior @ 12.5 KHz Channel Separation--On to Off

(%42 Freq C tlk only HP-IB/PRINT
auto triggering Talk Only
13¢. 937623M% i )\, Bddnessed

Form Feed

|| ez o

| Paper Length

12 in.

Set Up Printer

=
——
—

13d. 81252514 i
a.80s 508.80ns 1608. Bns

18.080ns/div
T 5.808ns T 20.0806ns a 15.80ns
[ex it menu )

ref int
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UHF:
Transmitter Frequency Behavior @ 12.5 KHz Channel Separation--Off to On

(%42 Freq C tlk only HP-IB/PRINT
auto triggering Talk Only
?Hﬁ F.: 355 2ME : i Addressed
i . :
|
t
! Form Feed
: on
SET0g FCIE N R (S S | S SO .
| Paper Length
: 12 in.
|
I | Set Up Printer
: .Aggsasn-g i
8. 80s 50. 86ns 168. 8ns
: 10.88ns/div
T 10.80ns T 25.80ns a 15.80ns
exit menu P>
ref int

Transmitter Frequency Behavior @ 12.5 KHz Channel Separation--On to Off

(6 Freq C  tlk only HP-1B/PRINT
auto triggering Talk Only

400.037501M8 | i I Addressed

: t “

f t

! i A Form Feed

: -- on
AL S WU DU JUUTS UUUDN SUUTN SO ;

| Paper Length

; 12 in.

|

| Set Up Printer
400.012626M8

8. 80s 58. 88ns 168. 8ns

18.808ns/d iv
T 10.080ns T 25.80ns a 15.808ns
exit menu *

ref int
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13. AUDIO LOW PASS FILTER RESPONSE
13.1.TEST LIMITS

2.1047(a): Voice modulated communication equipment. A curve or equivalent data showing the frequency
response of the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted. For equipment
required to have an audio low-pass filter, a curve showing the frequency response of the filter or of all circuitry
installed between the modulation limiter and the modulated stage shall be submitted.
90.242(b)(8): Recommended audio filter attenuation characteristics are given below:

Audio band Minimum Attenuation Rel. to 1 KHz Attenuation
3-20 KHz 60 logypl(ff3) dB where fis in KHz
20 —30 KHz 50dB

13.2. METHOD OF MEASUREMENTS

The rated audio input signal was applied to the input of the audio low-pass filter (or of all modulation stages)
using an audio oscillator, this input signal level and its corresponding output signal were then measured and
recorded using the FFT Digital Spectrum Analyzer. Tests were repeated at different audio signal frequencies
from 0 to 50 KHz.

13.3.TEST CONFIGURATION

RF
Communication i e Iil i
Test set ‘ i /Aud|o output
= u_ [EXJES
Transmitter
Under Test
p . Dummy
Spectrum Microphone
Analyzer || |} ERSSENER R et Ay ] | e
..... EUT
Power divider
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13.4.MEASURE RESULT

Analog:

12.5 KgHZ CHANNEL SPACING, F3E, FREQUENCY OF ALL MODULATION STATES (TEST RESULT FOR

UHF)-5W

Audio Frequency (kHz) Response Attenuation (dB) Limit (dB)
1 0 /
-1.85 0.00

4 -7.11 -5.00
5 -11.33 -8.87
6 -14.24 -12.04
7 -17.37 -14.72
8 -19.44 -17.04
9 -20.85 -19.08
10 -23.14 -20.92
15 -29.73 -28.00
20 -29.73 -28.00
30 -29.73 -28.00
50 -29.73 -28.00
70 -29.73 -28.00

Audio Frequency Low Pass Filter Response

-10

-15

-20

» R

-30

Response Attenuation [dB]

-35

-40

1 10 100
Audio Frequency (kHz)

Response Attenuation (dB) = | imit (dB)
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12.5 KHZ CHANNEL SPACING, F3E, FREQUENCY OF ALL MODULATION STATES (TEST RESULT FOR

VHF)-5W
Audio Frequency (kHz) Response Attenuation (dB) Limit (dB)

1 0 /

3 -1.45 0.00
4 -6.99 -5.00
5 -10.46 -8.87
6 -14.00 -12.04
7 -16.55 -14.72
8 -19.04 -17.04
9 -21.85 -19.08
10 -23.47 -20.92
15 -30.11 -28.00
20 -30.11 -28.00
30 -30.11 -28.00
50 -30.11 -28.00
70 -30.11 -28.00

Audio Frequency Low Pass Filter Response

5.00

0.00

-5.00 \
-10.00 \

-15.00 N

-20.00 \Qs
N

-25.00

' \
-30.00 \

-35.00

//f
r

Response Attenuation [dB)

-40.00

1 10 100
Audio Frequency (kHz)

== Response Attenuation (dB) = Limit {dB)

Any report having not been signed by authorized approver or having been altered without authorization or having not been stamped by thé Q}% eshng/Inspection
4gthorization of AGE\The test results
presented in the report apply only to the tested sample. Any objectlons to report issued by AGC should be submitted to AGC within 15da gafte e af e test report.
Further enquiry of validity or verification of the test report should be addressed to AGC by agc@agc—cert.com. ’\(6@

C10)

N
Attestation of Global Compliance(Shenzhen)Co., Ltd Ry
Attestation of Global Compliance(Shenzhen)Std & Tech Co., Ltd
Tel: +86-755 2523 4088  E-mail: agc@agc—cert.com  Web: http://cn.agc-cert.com/




®
A\GC Report No.: AGC02294181204FE10

Page 185 of 196

APPENDIX I: PHOTOGRAPHS OF SETUP
RADIATED EMISSION TEST SETUP
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CONDUCTED TEST SETUP
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APPENDIX Il: EXTERNAL VIEW OF EUT
WHOLE VIEW OF EUT
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BOTTOM VIEW OF EUT

FRONT VIEW OF EUT
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